SEH-50X-50XK SEH-80X-80XK

[No]PARTS No] PARTS NAME [ Q1Y INoJPARTS No]_ PARTS NAME [ ¥TY
110112578 [Pump casing 1 | 10112795 [Pump casing 1
20115268 [Flange bracket 1 | 2{0115268 [Flange bracket 1
3]0114640 _ |Volute casing 1 ©[_3[0114379_[Volute casing 1
40115717 Timpeller 1 Al 3[01131768  [Volute casing’ 1

O[_4/0115270 [impeller | ©{ 4|0115718 [Iimpeiler 1

#| _5|0112662  [Suclion flange |1 | Al 40115271 {Impeller 1

| 6]|0112665 |Check valve 5{0112787 _|Suction flange
| 7|0110566 |Deliveryflange | 1 610112799 _|Check vaive 1
| 60110541  |Flangepacking | 1 70110570 |Dalivery flange 1
L9 |Base set | 8{0110584 [Flange packing 1|
_10[0115510  [Adjusling her T~ 3 | g Base set 1
| 11]0418078 |Plug set 1 | 1810115510 | Adjusting Ty 3
12| Engine 1 11]0118078 | Plug set 1
1310114090 |Mechanical seal 1 | 12 Engine 1
| 1410117021 Coupling set 1 13{0114080 [Mechanical seal 1
15/0118159 | Strainer set 1 14[0117028 | Coupling set t
160115317 |Name plate 150118195 _|strainer sat 1
17]0115014  |Cqing 1517-42.6 18 Name plate [
i8(0112792 [O-ring P54 17]0115015__|O-rfing 15174625 | 1
19{743119047 [ Bolt M8»25 4 18/0113989 |O-ting P74 1
20[ 743119045 Bolt M8*20 3 19| 743119063| Bolt M10x30 4
21743112053 | Bolt M8x40 4 20| 743119061| Bolt M10x25
22[734532066 | Socket bolt M8x25 | 4 21| 743119053] Bolt MBx40 4
23/827419008 | Nut M8 4 22| 734532066| Sockel bolt M8 x 25 4
24854255008 | Seal washer 4 23;827419008]Nut M8 4
25940019060 | Hose band 3 241854255008} Seal washer 4
26/10118078  |Plug set 1 25 940019090{ Hose band 3
27]743119046|Bolt M8x22 4 26{0118078 _[Plug set 1
O SEH-50X(G150) 27| 743119063]Bolt M10x25 4
¥ SEH-50X-50XK(G200- GK200) © SEH-80X(G200)

A SEH-80XK{GK200)

02-11 011460505



